

#### IMPORTANT MEDICINE INFORMATION

30 November 2023

Re: Potential Missing Professional Information (PI) and Patient Information Leaflet (PIL) in Folding Boxes of Pertjeta® 420 mg/14 mL infusion (pertuzumab):

#### **Dear Healthcare Professional**

In collaboration with the South African Health Products Regulatory Authority (SAHPRA), Roche Products (Pty) Ltd would like to inform you of the potential missing PI and PIL in folding boxes of Perjeta® (pertuzumab) 420mg/14mL infusion.

## Summary of the concern and Background information

In April 2023, it was identified during packaging operations that due to an automation issue, a package leaflet was missing from two folding boxes of Tecentriq® (atezolizumab).

Perjeta® (pertuzumab) 420 mg/14 mL is packed on the same line and may be affected. Roche cannot fully exclude that a folding box/boxes of Perjeta® 420 mg/14 mL may have been distributed in the South African market with a missing PI and PIL. Any batches manufactured between 15 November 2021 and 24 April 2023 are potentially impacted by this defect. No market complaints for missing package leaflets have been received since the start of commercial packaging on this line on 15 November 2021. There is no impact on the quality of the medicines.

Table 1: Perjeta® batches that may have a missing PI and PIL:

Product	Batch number	Expiry date	Units Affected
Perjeta® 420 mg/14mL	H0534B08	6/30/2023	185
Perjeta® 420 mg/14mL	H0599B18	6/30/2024	463
Perjeta® 420 mg/14mL	H0613B09	9/30/2024	463

### Advice for healthcare professionals:

Healthcare professionals should examine the folding box prior to dispensing Perjeta<sup>®</sup>. In case of a missing PI and PIL, healthcare professionals should refer to the attached PI and PIL in Annex or consult the SAHPRA PI/PIL repository which can be accessed at https://pi-pil-

Tel. +27-11-504-4746

Directors: R. Ferraro (Chairman) (Swiss) Dr S.D. Diale

Company Secretary: M. Maistry

repository.sahpra.org.za or Roche Info-Hub for the PI and PIL's online version and provide accordingly to patients.

- Healthcare professionals should report any missing PI and PIL via email south\_africa.drugsafety@roche.com or via the company contact point below.
- Alternatively, reporting can be done via telephone at 0800 204 307 or SAHPRA portal which can be accessed at https://www.sahpra.org.za/complaints-relating-to-medicine-and-medicaldevices/

# Company contact point

Should you have any questions regarding the use of Perjeta® 60 mg/0,4 mL please contact us at: REAL (Roche Ethical Assistance Line) 0800 21 21 25.

#### **Annex**

PI and PIL (pdf format)

Yours sincerely,

Roche Products (Pty) Ltd

DocuSigned by:

Audulle Kelurls

Signer Name: Michelle Roberts
Signing Reason: 1 approve this document
Signing Time: 01-Dec-2023 | 12:28 26 PM CET

Michelle Roberts

Wichelle Roberts

**Country Medical Director Designee** 

Email: michelle.roberts@roche.com

Tel.: +27 11 504 4746

DocuSigned by:

Signer Name: Larne
Signing Reason: Iapprove this document.
Signing Time: 01-Dec-2023 | 10:36.05 AM CET

E3E34E1449BE4890A56BF855DE4748E5

**Larne Pearson** 

**Responsible Pharmacist** 

Email: larne.pearson@roche.com

Tel.: +27 11 504 4746

### PROFESSIONAL INFORMATION

### **SCHEDULING STATUS**



#### 1 NAME OF THE MEDICINE

Perjeta® Concentrate solution for infusion

### 2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Perjeta contains pertzumab as the active substance.

Each vial of Perjeta contains 420 mg pertuzumab in 14 mL preservative free concentrate, (equivalent to 30 mg/mL), concentrated solution for infusion.

Contains sugar (sucrose).

For the full list of excipients, see section 6.1.

#### 3 PHARMACEUTICAL FORM

Perjeta is a sterile almost clear to slightly opalescent, colourless to pale yellow liquid which contains no preservatives.

### 4 CLINICAL PARTICULARS

### 4.1 Therapeutic Indications

### **Metastatic Breast Cancer:**

Perjeta is indicated for use in combination with trastuzumab and docetaxel for patients with HER2-positive metastatic or locally recurrent unresectable breast cancer, who have not received previous anti-HER2 therapy or chemotherapy for their metastatic disease.

### **Early Breast Cancer:**

Perjeta is indicated in combination with trastuzumab and chemotherapy for the:

- neoadjuvant treatment of patients with HER2 positive, locally advanced, inflammatory, or early stage breast cancer (either > 2 cm in diameter or node positive) as part of a complete regimen for early breast cancer.
- adjuvant treatment of patients with HER-2 positive breast cancer at high risk of recurrence.

## 4.2 Posology and method of administration

Perjeta should only be initiated under the supervision of a medical practitioner experienced in the administration of anti-cancer medicines. Perjeta should be administered by a medical practitioner prepared to manage anaphylaxis and in an environment where full resuscitation service is immediately available.

Patients treated with Perjeta must have HER2-positive tumour status, defined as a score of 3+ by immunohistochemistry (IHC) and/or a ratio of  $\geq$  2,0 by *in situ* hybridisation (ISH) assessed by a validated test.

To ensure accurate and reproducible results, the testing must be performed in a specialised laboratory, which can ensure validation of the testing procedures.

Perjeta must be diluted by a healthcare professional and administered as an intravenous infusion.

Do not administer as an intravenous push or bolus.

### Dosage of Perjeta in combination with trastuzumab and docetaxel

### **Metastatic and Early Breast Cancer**

The recommended initial dose of Perjeta is 840 mg administered as a 60 minutes intravenous infusion, followed every 3 weeks thereafter by a maintenance dose of 420 mg administered over a period 30 to 60 minutes.

An observation period of 30 - 60 minutes is recommended after completion of each Perjeta infusion. The observation period should be completed prior to any subsequent dose of trastuzumab or chemotherapy (see section 4.4).

Roche

Perjeta and trastuzumab should be administered sequentially and can be given in any order. When administered with Perjeta, the recommendation is to follow a 3-weekly schedule for trastuzumab administered either as:

an IV infusion with an initial dose of 8 mg/kg followed every 3 weeks thereafter by a dose of
 6 mg/kg body weight

or

 a fixed dose of trastuzumab subcutaneous (SC) injection (600 mg) for the initial dose and every 3 weeks thereafter irrespective of the patient's body weight

In patients receiving a taxane, Perjeta and trastuzumab should be administered prior to the taxane. When administered with Perjeta, the recommended initial dose of docetaxel is 75 mg/m<sup>2</sup>.

In patients receiving an anthracycline-based regimen, Perjeta and trastuzumab should be administered following completion of the entire anthracycline regimen.

#### Duration of treatment

### Metastatic Breast Cancer (MBC)

It is recommended that patients are treated with Perjeta until disease progression or unmanageable toxicity.

### Early Breast Cancer (EBC)

In the neoadjuvant setting (before surgery), it is recommended that patients are treated with Perjeta for 3 to 6 cycles depending on the regimen chosen, in combination with trastuzumab and chemotherapy.

In the adjuvant setting (after surgery), Perjeta should be administered in combination with trastuzumab for a total of one year (maximum 18 cycles or until disease recurrence, or unmanageable toxicity, whichever occurs first), as part of a complete regimen for early breast cancer, including standard anthracycline- and/or taxane-based chemotherapy. Perjeta and trastuzumab should start on Day 1 of the first taxane-containing cycle and should continue even if chemotherapy is discontinued.



Patients who start Perjeta and trastuzumab in the neoadjuvant setting should continue to receive adjuvant Perjeta and trastuzumab to complete 1 year of treatment (maximum 18 cycles).

## Delayed or Missed doses

For recommendations on delayed or missed doses, please refer to Table 1 below.

Table 1 Recommendations regarding delayed or missed doses

Time between	Perjeta	Trastuzumab		
two sequential		IV	SC	
doses				
< 6 weeks	The 420 mg dose of	The 6 mg/kg dose of	The fixed dose of 600	
	Perjeta IV should be	trastuzumab IV should	mg trastuzumab SC	
	administered as soon	be administered as	should be administered	
	as possible. Do not	soon as possible. Do	as soon as possible.	
	wait until the next	not wait until the next	Do not wait until the	
	planned dose.	planned dose.	next planned dose.	
≥ 6 weeks	The loading dose of	The loading dose of		
	840 mg Perjeta IV	8 mg/kg of		
	should be re-	trastuzumab IV should		
	administered as a 60	be re-		
	minute infusion,	administered over		
	followed by a	approximately		
	maintenance dose of	90 minutes, followed		
	420 mg IV	by a maintenance		
	administered over a	dose of 6 mg/kg		
	period of 30 to 60	IV administered over a		
	minutes every 3 weeks	period of 30 or 90		
	thereafter.	minutes every 3 weeks		
		thereafter.		

Roche

Dose modifications

Dose reductions are not recommended for Perjeta.

Patients may continue therapy during periods of reversible chemotherapy-induced

myelosuppression but they should be monitored carefully for complications of neutropenia during

this time. For docetaxel and other chemotherapy dose modifications, see relevant professional

informations.

For trastuzumab, dose reductions are not recommended, see trastuzumab professional information.

If trastuzumab treatment is discontinued, treatment with Perjeta should be discontinued. If docetaxel

is discontinued, treatment with Perjeta and trastuzumab may continue until disease progression or

unmanageable toxicity in the metastatic setting.

Left ventricular dysfunction:

See section 4.4, Table 2 for information on dose recommendations in the event of left ventricular

dysfunction.

Infusion-related reactions:

The infusion rate may be slowed or interrupted if the patient develops an infusion-related reaction

(see sections 4.4 and 4.8). The infusion may be resumed when symptoms abate. Treatment

including oxygen, beta agonists, antihistamines, rapid i.v. fluids and antipyretics may also help

alleviate symptoms.

Hypersensitivity reactions/anaphylaxis:

The infusion should be discontinued immediately and permanently if the patient experiences a

serious hypersensitivity reaction (e.g. anaphylaxis), bronchospasm or acute respiratory distress

syndrome (see section 4.4).

Special Dosage Instructions

Elderly patients: No overall differences in efficacy of Perjeta were observed in patients ≥ 65 and <

65 years of age. The incidence of the following all grade adverse events was at least 5 % higher in

patients aged ≥ 65 years of age, compared to patients aged <65 years of age: decreased appetite,

Pertuzumab – concentrate for solution for infusion eSubmission Sequence: 0003

1.3.1.1 Approved PI and PIL

anaemia, decreased weight, asthenia, dysgeusia, peripheral neuropathy, hypomagnesemia and

diarrhoea.

No dose adjustment is necessary in the elderly population  $\geq$  65 years of age.

Patients with renal impairment: Dose adjustments of Perjeta are not needed in patients with mild or

moderate renal impairment. No dose recommendations can be made for patients with severe renal

impairment because of the limited pharmacokinetic data available (see section 5.2 Pharmacokinetic

properties).

Patients with hepatic impairment: The safety and efficacy of Perjeta have not been studied in patients

with hepatic impairment. No specific dose recommendations can be made.

Paediatric population: The safety and efficacy of Perjeta in children and adolescents below 18 years

of age have not been established. There is no relevant use of Perjeta in the paediatric population in

the indication of breast cancer.

Method of administration

Perjeta is administered intravenously by infusion. It should not be administered as an intravenous

push or bolus. For instructions on dilution of Perjeta prior to administration, see below. For the initial

dose, the recommended infusion period is 60 minutes. If the first infusion is well tolerated,

subsequent infusions may be administered over a period of 30 minutes to 60 minutes (see section

4.4).

Instructions for dilution: see Special Instructions for use, Handling and Disposal: see section

6.6

Incompatibilities: see section 6.2

4.3 Contraindications

Perjeta is contraindicated in patients with known hypersensitivity to pertuzumab or any of its

excipients.

Pregnancy and Lactation (see section 4.6).



4.4 Special warnings and precautions for use

In order to improve traceability of biological medicines, the trade-name of the administered product

should be clearly recorded (or stated) in the patient file.

Infusion-related reactions

Perjeta has been associated with infusion-related reactions, including events with fatal outcomes

(see section 4.8). Close observation of the patient during and for 60 minutes after the first infusion,

and during and for 30 minutes following subsequent infusions of Perjeta is recommended. If a

significant infusion-related reaction occurs, the infusion should be slowed down or interrupted and

appropriate medical therapies should be administered. Patients should be evaluated and carefully

monitored until complete resolution of signs and symptoms. Permanent discontinuation should be

considered in patients with severe infusion reactions. This clinical assessment should be based on

the severity of the preceding reaction and response to administered treatment for the adverse

reaction (see section 4.2).

Hypersensitivity reactions/anaphylaxis

Patients should be observed closely for hypersensitivity reactions. Severe hypersensitivity reactions,

including anaphylaxis and events with fatal outcomes, have been observed in patients treated with

Perjeta (see section 4.8). Medications to treat such reactions, as well as emergency equipment,

should be available for immediate use. Perjeta is contraindicated in patients with known

hypersensitivity to pertuzumab or to any of its excipients (see section 4.3).

Left ventricular dysfunction (including congestive heart failure)

Decreases in LVEF have been reported with medicines that block HER2 activity, including Perjeta.

The incidence of symptomatic left ventricular systolic dysfunction (LVD [congestive heart failure])

was higher in patients treated with Perjeta in combination with trastuzumab and chemotherapy

compared to trastuzumab and chemotherapy. Patients who have received prior anthracyclines or

prior radiotherapy to the chest area may be at higher risk of decreased LVEF. The majority of cases

of symptomatic heart failure reported in the adjuvant setting were in patients who received

anthracycline-based chemotherapy (see section 4.8).

eSubmission Sequence: 0003



Perjeta has not been studied in patients with: a pre-treatment LVEF value of ≤ 50 %; a prior history of congestive heart failure (CHF); decreases in LVEF to < 50 % during prior trastuzumab adjuvant therapy; or conditions that could impair left ventricular function such as uncontrolled hypertension, recent myocardial infarction, serious cardiac dysrhythmia requiring treatment or a cumulative prior anthracycline exposure to > 360 mg/m² of doxorubicin or its equivalent.

Assess LVEF prior to initiation of Perjeta and at regular intervals during treatment to ensure that LVEF is within normal limits (see Table 2 below). If the LVEF declines as indicated in Table 2 and has not improved, or has declined further at the subsequent assessment, discontinuation of Perjeta and trastuzumab should be strongly considered.

Table 2 Dose recommendations for left ventricular dysfunction

	Pre- treatment LVEF:	Monitor LVEF every:	Withhold Perjeta and trastuzumab for at least 3 weeks for		Resume Perjeta and trastuzumab after 3 weeks if LVEF has	
			an LVEF	decrease	recovere	ed to:
Metastatic	≥ 50 %	~12 weeks	E	Either	E	Either
Breast			<40 %	40 %-45 %	>45 %	40 %-45 %
Cancer				with a fall		with a fall of
				of ≥10 %-		<10 %-
				points		points
				below pre-		below pre-
				treatment		treatment
				value		value
	≥ 55 %*				E	Either



Early	~12 weeks	<50 % with a fall of	≥ 50 %	< 10 %-
Breast	(once during	≥10 %-points below		points
Cancer	neoadjuvant	pre-treatment value		below pre-
	therapy)			treatment
				value

<sup>\*</sup>for patients receiving anthracycline-based chemotherapy, a LVEF of ≥ 50 % is required after completion of anthracyclines, before starting Perjeta and traztuzumab

Febrile neutropenia: Patients treated with Perjeta, trastuzumab and docetaxel are at increased risk of febrile neutropenia especially during the first 3 cycles of treatment. The higher incidence of febrile neutropenia may be associated with the higher incidence of mucositis and diarrhoea in these patients. Symptomatic treatment for mucositis and diarrhoea should be considered.

**Sugars:** Contains sucrose which may have an effect on the glycaemic control of patients with diabetes mellitus. Patients with rare hereditary conditions such as fructose intolerance, glucosegalactose mal-absorption or sucrase-isomaltase insufficiency should not take Perjeta.

#### 4.5 Interaction with other medicines and other forms of interaction

No pharmacokinetic (PK) interactions were observed between Perjeta and trastuzumab, or between Perjeta and docetaxel. In the population PK analysis, no evidence of a medicine interaction has been shown between Perjeta and trastuzumab and between Perjeta and docetaxel. This lack of interaction was confirmed by pharmacokinetic data from the additional neoadjuvant and early breast cancer studies.

Five studies have evaluated the effects of Perjeta on the pharmacokinetics of co-administered cytotoxic agents, docetaxel, paclitaxel, gemcitabine, carboplatin, erlotinib and capecitabine, respectively. There was no evidence of any pharmacokinetics interaction between Perjeta and any of these agents. The pharmacokinetics of Perjeta in these studies were comparable to those observed in single-agent studies.

## 4.6 Fertility, pregnancy and lactation

Pregnancy

Perjeta should not be used during pregnancy (see section 4.3). Women of child bearing potential

and female partners of male patients of child bearing potential should use effective contraception

while receiving Perjeta and for 6 months following the last dose of Perjeta.

Combined hormonal and barrier methods are recommended.

In animal studies, Perjeta administered to cynomolgus monkeys during organogenesis led to

oligohydramnios, delayed renal development and embryo foetal death.

Breastfeeding

Because human IgG is secreted in human milk, and animal data that indicate Perjeta is foetotoxic,

women receiving Perjeta must not breastfeed their infants.

4.7 Effects on ability to drive and use machines

Patients experiencing headache, dizziness or infusion reactions should be advised not to drive and

use machines until symptoms abate.

4.8 Undesirable effects

a. Summary of the safety profile:

**Clinical Trials** 

The safety of Perjeta has been evaluated in more than 6 000 patients in trials conducted in patients

with various malignancies and predominantly treated with Perjeta in combination with other anti-

neoplastic medicines.

The safety of Perjeta was generally consistent across studies, although the incidence and most

common adverse drug reactions (ADRs) varied depending on whether Perjeta was administered as

monotherapy or in combination with other anti-neoplastic medicines.

**Metastatic and Early Breast Cancer** 

Table 3 summarises the ADRs from the pivotal clinical trials, in which Perjeta was given:

• in combination with docetaxel and trastuzumab to patients with metastatic breast cancer

(n=453)



- from the neoadjuvant trials, in which Perjeta was given in combination with trastuzumab and chemotherapy to patients with locally advanced, inflammatory or early breast cancer (n=309 and n=218)
- in which adjuvant Perjeta was given in combination with trastuzumab and anthracycline-based or non-anthracycline based, taxane-containing chemotherapy to patients with EBC (n=2 364).

As Perjeta is used with trastuzumab and chemotherapy, it is difficult to ascertain the causal relationship of an adverse reaction to a particular medicine.

#### b. Tabulated list of adverse reactions

The ADRs are listed below by system organ class (SOC) and categories of frequency:

Very common (≥ 1/10), Common (≥ 1/100 to < 1/10), Uncommon (≥ 1/1 000 to < 1/100), Rare (≥ 1/10 000 to < 1/1 000), Very rare (< 1/10 000).

Within each frequency grouping and SOC, adverse reactions are presented in the order of decreasing seriousness.

The most common ADRs (≥ 30 %) from this pooled data were diarrhoea, alopecia, nausea, fatigue, neutropenia, and vomiting. The most common NCI-CTCAE Grade 3-4 ADRs (≥ 10 %) were neutropenia and febrile neutropenia.

Table 3: Summary of ADRs in patients treated with Perjeta in the Metastatic and Neoadjuvant setting

System Organ Class	Very Common	Common	Uncommon
Infections and infestations	Upper respiratory tract	Paronychia	
	infection		
	Nasopharyngitis		
Blood and lymphatic	Febrile neutropenia*		
system	Neutropenia		
disorders	Leucopenia		



	Anaemia		
Immune system disorders	Hypersensitivity/		
	anaphylactic reaction°		
	Infusion-related		
	reaction, Cytokine		
	release syndrome°°		
Metabolism and nutrition	Decreased appetite		
disorders			
Psychiatric disorders	Insomnia		
Nervous system disorders	Peripheral neuropathy		
	Headache		
	Dysgeusia		
	Peripheral sensory		
	neuropathy		
	Dizziness		
	Paraesthesia		
Eye disorders	Increased lacrimation		
Cardiac disorders		Left ventricular	Congestive heart
		dysfunction**	failure**
Vascular disorders	Hot flush		
Respiratory, thoracic and	Cough	Pleural effusion	Interstitial lung
mediastinal disorders	Epistaxis		disease
	Dyspnoea		
Gastrointestinal disorders	Diarrhoea		
	Vomiting		
	Stomatitis		
	Nausea		



	Constipation		
	Dyspepsia		
	Abdominal pain		
Skin and subcutaneous	Alopecia		
tissue disorders	Rash		
	Nail disorder		
	Pruritis		
	Dry skin		
Musculoskeletal and	Myalgia		
connective tissue	Arthralgia		
disorders	Pain in extremity		
General disorders and	Mucositis/mucosal	Chills	
administration site	inflammation	Oedema	
conditions	Pain		
	Peripheral oedema		
	Pyrexia		
	Fatigue		
	Asthaenia		

<sup>\*</sup> Including adverse reactions with a fatal outcome.

# c. Description of selected adverse events

ADRs reported in patients receiving Perjeta and trastuzumab after discontinuation of docetaxel

<sup>\*\*</sup> For the overall treatment period across the 4 studies.

<sup>°</sup> Hypersensitivity/anaphylactic reaction is based on a group of terms.

<sup>°°</sup> Infusion related reaction/cytokine release syndrome includes a range of different terms within a time window, see "Description of selected adverse reactions" below.

Roche

ADRs were reported less frequently after discontinuation of docetaxel treatment. After discontinuation of docetaxel, all ADRs in the Perjeta and trastuzumab treated group occurred in < 10 % of patients with the exception of diarrhoea (19,1 %), upper respiratory tract infection (12,8 %), rash (11,7 %), headache (11,4 %) and fatigue (11,1 %).

#### Further information on selected adverse reactions

Left ventricular dysfunction (LVD)

In metastatic breast cancer pivotal trial, the incidence of LVD during study treatment was higher in the placebo-treated group than in the Perjeta-treated group (8,6 % and 6,6 %, respectively). The incidence of symptomatic LVD was also lower in the Perjeta-treated group (1,8 % in the placebo-treated group vs. 1,5 % in the Perjeta-treated group) (see section 4.4).

In a neoadjuvant trial, in which patients received 4 cycles of Perjeta as neoadjuvant treatment, the incidence of LVD (during the overall treatment period) was 7,5 % in the Perjeta, trastuzumab and docetaxel-treated group.

In a second neoadjuvant trial, the group treated with Perjeta plus trastuzumab and FEC had an incidence of LVD of 8,3 %.

In the neoadjuvant period of the early breast cancer trial, the incidence of asymptomatic LVD was 7 % in the group treated with dose dense AC followed by Perjeta plus trastuzumab and paclitaxel and 3,5 % in the group treated with FEC followed by Perjeta plus trastuzumab and docetaxel.

In the early breast cancer trial, the incidence of symptomatic heart failure (NYHA class III or IV) with a LVEF decline of at least 10 %-points from baseline and to < 50 % was < 1 %.

Infusion-related reactions

An infusion-related reaction was defined in pivotal trials as any event reported as hypersensitivity, anaphylactic reaction, acute infusion reaction or cytokine release syndrome occurring during an infusion or on the same day as the infusion. When only Perjeta was administered, the overall frequency of infusion reactions was 13,2 %. The most common infusion reactions (> 1,0 %) were pyrexia, chills, fatigue, headache, asthaenia, hypersensitivity and vomiting. During the second cycle

Roche

eSubmission Sequence: 0003

when all medicines were administered on the same day, the most common infusion related reactions

(> 1,0 %) were fatigue, dysgeusia, hypersensitivity, myalgia and vomiting.

In the neoadjuvant and adjuvant trials, Perjeta was administered on the same day as the other study

treatments. Infusion-related reactions occurred in 18,6 % - 25,0 % of patients on the first day of

Perjeta administration (in combination with trastuzumab and chemotherapy). The type and severity

of events were consistent with those observed in the MBC trial, with a majority of reactions being

mild or moderate.

Hypersensitivity reactions/anaphylaxis

In the MBC pivotal trial, the overall frequency of hypersensitivity/anaphylaxis events (not including

acute infusion reactions/cytokine release syndrome) during the treatment period was 11,3 %, of

which 2 % were NCI-CTCAE Grade 3-4, respectively. Overall, 4 patients experienced events

described as anaphylaxis (see section 4.4).

In the neoadjuvant and EBC trials, the overall frequency of hypersensitivity/anaphylaxis was highest

in the Perjeta group (13,2 %), of which 2,6 % were NCI-CTCAE grade 3-4.

Febrile neutropenia

The majority of patients experienced at least one leucopenic event, 63,0 % of patients, of which the

majority were neutropenic events. Febrile neutropenia occurred in 13,7 %. The proportion of patients

experiencing febrile neutropenia was highest in the first cycle of therapy and declined steadily

thereafter. An increased incidence of febrile neutropenia was observed for Asian patients compared

with patients of other races and from other geographic regions. Among Asian patients, the incidence

of febrile neutropenia was 26 %.

Diarrhoea

In metastatic breast cancer, diarrhoea occurred in 68,8 % of patients. Most events were mild-

moderate in severity and occurred in the first few cycles of treatment. The incidence of NCI-CTCAE

Grade 3-4 diarrhoea was 9,3 %. The median duration of the longest episode was 18 days.

Rash

Roche

Rash occurred in 45,2 % of patients. Most events of Grade 1 or 2 in severity, occurred in the first two cycles. Rash occurred in 40,2 % of patients treated with neoadjuvant Perjeta, trastuzumab and docetaxel compared with 29,0 % of patients treated with trastuzumab and docetaxel.

Laboratory abnormalities

In the pivotal trials, the incidence of NCI-CTCAE Grade 3-4 decreases in neutrophil counts were balanced in the Perjeta treated groups.

### **Post Marketing**

The following adverse drug reaction has been identified from post marketing experience with Perjeta:

Metabolism and nutrition disorders: Tumour lysis syndrome.

### Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued monitoring of the benefit/risk balance of the medicine. Healthcare professionals are asked to report any suspected adverse reactions to SAHPRA via the "6.04 Adverse Drug Reaction Report Form", found online under SAHPRA's publications: https://www.sahpra.org.za/Publications/Index/8

## 4.9 Overdose

In case of overdose, patients must be closely monitored for signs or symptoms of adverse reactions and appropriate symptomatic treatment initiated.

## 5 PHARMACOLOGICAL PROPERTIES

# 5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic agents, monoclonal antibodies, ATC code: L01XC13

Pertuzumab is a recombinant humanised monoclonal antibody that specifically targets the extracellular dimerisation domain (Subdomain II) of the human epidermal growth factor receptor 2 protein (HER2) and thereby blocks ligand-dependent heterodimerisation of HER2 with other HER family members, including EGFR, HER3 and HER4. As a result, pertuzumab inhibits ligand-initiated

eSubmission Sequence: 0003

1.3.1.1 Approved PI and PIL

Roche

intracellular signalling through two major signal pathways, mitogen-activated protein (MAP) kinase and phosphoinositide 3-kinase (PI3K). Inhibition of these signalling pathways can result in cell growth arrest and apoptosis, respectively. In addition, pertuzumab mediates antibody-dependent cell-mediated cytotoxicity (ADCC).

While pertuzumab alone inhibited the proliferation of human tumour cells, the combination of pertuzumab and trastuzumab significantly augmented anti-tumour activity in HER2-overexpressing xenograft models.

**Immunogenicity** 

Anti-therapeutic antibodies (ATA) neutralising to pertuzumab were found in 3,3 % of pertuzumab-treated patients tested (13/389\_patients) during the metastatic breast cancer trials and 4,1 % (16/392 patients) in the early breast cancer trials. None of these patients experienced anaphylactic/hypersensitivity reactions that were clearly related to ADA.

### 5.2 Pharmacokinetic Properties

Across multiple clinical trials in various indications there was no change in clearance of pertuzumab at doses of 2 - 25 mg/kg. Based on a population pharmacokinetics (PK) analysis that included 481 patients, the median clearance (CL) of pertuzumab was 0,235 L/day and the median half-life was 18 days.

Pertuzumab displayed linear pharmacokinetics within the recommended dose range.

Baseline albumin and lean body weight were the most significant covariates influencing CL. Clearance decreased in patients with higher baseline albumin concentrations and increased in patients with greater lean body weight. There is no need to adjust the dosage of pertuzumab based on these covariates.

No differences in pertuzumab PK were observed in patients with early breast cancer compared to patients with metastatic breast cancer.

Absorption: Pertuzumab is administered as an *IV* infusion. There have been no studies performed with other routes of administration.

Roche

Distribution: Across all clinical studies, the volume of distribution of the central (Vc) and the peripheral

(Vp) compartment in the typical patient was 3,11 L and 2,46 L respectively.

Metabolism/Biotransformation: The metabolism of pertuzumab has not been studied. Antibodies are

cleared principally by catabolism.

Elimination: The median clearance (CL) of pertuzumab is approximately 0,235 L/day and the median

half-life was 18 days.

Pharmacokinetics in Special Populations

Elderly: Pertuzumab has not been studied in elderly patients. In a population PK analysis, age was

not found to significantly affect PK of pertuzumab. In the population PK analysis, 32,5 % (N=143)

patients were  $\geq$  65 years of age and 9,1 % (N=40) patients were  $\geq$  75 years of age.

Patients with renal impairment: No dedicated renal impairment trial for Perjeta has been conducted.

Based on the results of the population PK analysis, Perjeta exposure in patients with mild (creatinine

clearance [CLcr] 60 to 90 mL/min, N=200) and moderate renal impairment (CLcr 30 to 60 mL/min,

N=71) was similar to that in patients with normal renal function (CLcr greater than 90 mL/min,

N=200). No relationship between CLcr and Perjeta exposure was observed over the range of CLcr

(27 to 244 mL/min).

**6 PHARMACEUTICAL PARTICULARS** 

6.1 List of excipients

Excipients:

Glacial acetic acid,

I-histidine,

polysorbate 20,

sucrose,

water for injections.

# 6.2 Incompatibilities

No incompatibilities between Perjeta and polyvinylchloride (PVC), polyethylene or non-PVC polyolefin bags have been observed.

Glucose (5 %) solution should not be used to dilute Perjeta since it was chemically and physically unstable in such solutions.

Perjeta must not be mixed with other medicines except those mentioned above.

#### 6.3 Shelf life

24 months

## 6.4 Special precautions for storage

Store vials in a refrigerator between 2 °C - 8 °C.

This medicine should not be used after the expiry date (EXP) shown on the pack.

Keep vial in the outer carton in order to protect from light until required for use.

Do not freeze. Do not shake.

Store out of reach of children.

### Shelf-life of the solution for infusion containing Perjeta

Perjeta does not contain any antimicrobial preservative; therefore, care must be taken to ensure the sterility of the prepared solution.

**Diluted solution:** Chemical and physical in-use stability has been demonstrated for 24 hours at 30 °C.

From a microbiological point of view, the product should be used immediately. If not used immediately, in-use storage times and conditions prior to use are the responsibility of the user and would normally not be longer than 24 hours at 2 °C to 8 °C, unless dilution has taken place in controlled and validated aseptic conditions.

6.5 Nature and contents of container

Perjeta is presented as a colourless Type I glass vial, sealed with a grey butyl rubber stopper and

crimped with a silver aluminium cap fitted with a pink flip-off plastic disc. Pack of 1 vial in a carton.

6.6 Special Instructions for Use, Handling and Disposal

Perjeta is for single use only as it does not contain any antimicrobial preservative. Therefore, care

must be taken to ensure the sterility of the prepared solution for infusion and should be prepared by

a healthcare professional using aseptic technique.

The vial must not be shaken. All the Perjeta concentrate should be withdrawn from the vial (14 mL)

using sterile needle and syringe and diluted into a 250 mL PVC or non-PVC polyolefin infusion bag

of sodium chloride 9 mg/mL (0,9 %) solution for infusion. Do not withdraw saline out of the infusion

bag.

After dilution, the solution should contain a nominal concentration of 3,0 mg/mL of Perjeta for the initial

dose where two vials are required and 1,6 mg/mL of Perjeta for the subsequent dose where one vial is

required. Glucose (5 %) solution should not be used, see Incompatibilities below.

The bag should be gently inverted to mix the solution in order to avoid foaming.

Perjeta should be inspected visually for particulates and discolouration prior to administration. If

particulates or discoloration are observed, the solution should not be used. Once the infusion is

prepared it should be administered immediately.

7. HOLDER OF CERTIFICATE OF REGISTRATION

Roche Products (Pty) Ltd

90 Bekker Road, Hertford Office Park

Building E, Vorna Valley

Midrand, Johannesburg, 1686

South Africa

Roche Ethical Assistance Line (REAL) toll-free: 0800 21 21 25



## 8. REGISTRATION NUMBER

48/30.1/0370

## 9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of registration: 25 March 2019

### 10. DATE OF REVISION OF THE TEXT

Last revision: 18 October 2022

Namibia: NS2 19/26/0032

Botswana: NS2 BOT2103721

Zimbabwe: PP 2019/9.7/5926

# Approved Manufacturer(s):

Roche Diagnostics GmbH

Sandhoferstrasse 116

68305 Mannheim

Germany



#### PATIENT INFORMATION LEAFLET

### **SCHEDULING STATUS**



Perjeta®concentrate for solution for infusion 30 mg/mL

The active substance is pertuzumab

Contains sugar

## Read all of this leaflet carefully before you start receiving Perjeta

- Keep this leaflet. You may need to read it again.
- If you have further questions, please ask your doctor or pharmacist.

#### What is in this leaflet

- 1. What Perjeta is and what it is used for
- 2. What you need to know before you are given Perjeta
- 3. How you are given Perjeta
- 4. Possible side effects
- 5. How to store Perjeta
- 6. Contents of the pack and other information

### 1. What Perjeta is and what it is used for

Perjeta is used to treat people with breast cancer when:

- The breast cancer has been identified to be of the "HER2-positive" form your doctor will test you for this.
- The cancer has spread to other parts of the body (metastasised) and has not previously been treated with anticancer medicines (chemotherapy) or other medicines designed to attach to HER2, or else the cancer has come back in the breast after previous treatment.

Roche

 The cancer has not spread to other parts of the body and treatment will be given before surgery takes place (treatment before surgery is called neoadjuvant therapy).

Early stage breast cancer.

The cancer has not spread to other parts of the body and treatment is going to be given after

surgery (treatment after surgery is called adjuvant therapy).

As well as Perjeta you will also receive trastuzumab and other chemotherapy medicines. If you

receive Perjeta before or after surgery, you may also receive other chemotherapy as part of your

overall treatment. Information about these medicines is described in their separate patient

information leaflets. Ask your doctor or nurse to give you information about these medicines.

**How Perjeta works** 

Perjeta is a type of medicine called a "monoclonal antibody" which attaches itself to specific targets

in your body. Perjeta recognises and attaches to a target in your body called "human epidermal

growth factor 2" or HER2 for short. HER2 is found in large amounts on the surface of some cancer

cells where it stimulates their growth. When Perjeta attaches to the HER2 cancer cells, it may slow

or stop the cancer cells from growing.

2. What you need to know before Perjeta is administered to you

You should not receive Perjeta

If you are allergic to pertuzumab or to any of the other ingredients of this medicine, listed in

"What Perjeta contains". If you are not sure, talk to your doctor or nurse before you receive

Perjeta.

If you are pregnant or are breastfeeding your baby.

Warnings and precautions

Talk to your doctor or healthcare professional before you receive Perjeta if:

• You have ever had heart problems (such as heart failure, treated for serious irregular heartbeats,

uncontrolled high blood pressure, recent heart attack) – your doctor will run tests to check if your

heart is working properly.

You have ever had heart problems during previous treatment with trastuzumab.

• You have ever had a chemotherapy medicine from a class called anthracyclines, e.g.

doxorubicin or epirubicin - these medicines can damage heart muscle and increase the risk of

heart problems with Perjeta.

If any of the above applies to you (or if you are not sure), talk to your doctor or nurse before you

receive Perjeta.

Infusion-related reactions:

Infusion-related reactions, allergic or anaphylactic reactions (more severe allergic reactions) can

happen. Your doctor or nurse will check for side effects during your infusion and for 30 to 60 minutes

afterwards. If you get any serious reaction, your doctor may stop treatment with Perjeta. Some

patients have died due to anaphylactic reactions during a Perjeta infusion. See "Serious side effects"

for more details about infusion associated reactions to look out for during the infusion and thereafter.

Heart problems:

Treatment with Perjeta may affect your heart. Therefore, your heart function will be checked before

and during treatment with Perjeta. See "Serious side effects" for more details about signs of heart

problems to look out for.

Febrile neutropenia (Low white blood cells with fever):

The number of your white blood cells may drop and fever may develop. If you have inflammation of

the digestive tract (e.g. sore mouth or diarrhoea) you may be more likely to develop this side effect.

Diarrhoea:

Treatment with Perjeta may cause severe diarrhoea. Diarrhoea is a condition where your body

produces more-watery stools than normal. If you experience severe diarrhoea while receiving your

anti-cancer treatment, your doctor may start you on anti-diarrhoeal treatment and may stop treatment

with Perjeta until the diarrhoea is under control.

Use in the elderly

If you are older than 65 years of age, you are more likely to experience side effects such as reduced

appetite, decrease in the number of red blood cells, weight loss, feeling tired, loss or altered taste,

weak, numb, tingling or prickling sensations mainly affecting the feet and legs and diarrhoea,

compared to patients who younger than 65 years of age.

Use in children and adolescents:

Perjeta is not recommended if you are under 18 years of age because there is no information on

how well it works in this age group.

Other medicines and Perjeta

If you are taking/using medicines on a regular basis, including complementary or traditional

medicines, the use of Perjeta with these medicines may cause undesirable interactions. Please

consult your doctor, pharmacist or other healthcare professional for advice.

It may take up to 6 months for Perjeta to be removed from the body. Therefore you should tell your

doctor that you have had Perjeta if you start any new medication in the 6 months after stopping

treatment.

Always tell your healthcare professional if you are taking any other medicine. (This includes

complementary or traditional medicines.)

Roche

Pregnancy and Breastfeeding

Women receiving Perjeta must not become pregnant and women whose partners are receiving

Perjeta must not become pregnant.

Before starting treatment, you must tell your doctor or healthcare professional if you are pregnant or

breastfeeding your baby, think you may be pregnant or are planning to have a baby.

Tell your doctor straight away, if you become pregnant during treatment with Perjeta or during the 6

months after stopping treatment.

Perjeta may harm your unborn baby. You should use effective contraception during treatment with

Perjeta and for 6 months after stopping treatment. Talk to your doctor about the best contraception

for you.

If a male patient is receiving Perjeta, his female partner must not become pregnant, nor for 6 months

after stopping Perjeta. Effective contraception must be used.

Women should not breastfeed their babies while receiving Perjeta.

**Driving and using machines** 

If you experience headaches, dizziness or infusion reactions, it is advisable that you do not drive nor

use machines until symptoms subside.

Perjeta contains sucrose

If you have an allergy/intolerance to sugars, please consult your doctor for advice.

Perjeta contains sucrose which may have an effect on the control of your blood sugar if you have

diabetes mellitus.

If you have been told by your doctor that you have an intolerance to some sugars, contact your

doctor before taking Perjeta.

3. How Perjeta is given

Perjeta must always be administered by a doctor.

Roche

Receiving Perjeta

Your doctor will tell you how long treatment with Perjeta will last.

Perjeta will be given to you by a doctor or healthcare professional in a hospital or clinic.

Perjeta is given as a drip into your vein (intravenous infusion) once every three weeks.

The amount of Perjeta you are given and how long the infusion will last are different for the first,

second and following doses.

The number of infusions you are given depends on how you respond to treatment and whether

you are receiving treatment before or after surgery (neoadjuvant or adjuvant therapy) or for

disease which has spread.

Perjeta is given with other cancer treatments (trastuzumab and chemotherapy), over 60 minutes

for the first infusion or 30 - 60 minutes for following infusions.

For further information on trastuzumab and chemotherapy (both of which can cause side effects as

well), please refer to the patient information leaflets for these products in order to understand the

use of these medications. If you have questions about these medications, please ask your doctor.

If you have the impression that Perjeta is too strong or too weak, talk to your doctor or pharmacist.

If you take more Perjeta than you should

Since a healthcare professional will administer this medicine, he/she will control the dosage.

However, in the event of overdosage your doctor will manage the overdosage.

If you missed a dose of Perjeta

If you forget or miss your appointment to receive Perjeta make another appointment as soon as

possible. If this has been 6 weeks or more since your last visit: a higher Perjeta dose may be given.

Effects when treatment with Perjeta is stopped

Do not stop your Perjeta treatment without talking to your doctor first. If you have any further

questions on the use of Perjeta talk to your doctor or nurse.

Roche

#### 4. Possible side effects

Perjeta can cause side effects.

Not all side effects reported for Perjeta are included in this leaflet. Should your general health worsen or if you experience any untoward effects while taking Perjeta, please consult your doctor, pharmacist or other healthcare professional for advice.

**Serious side effects -** Tell your doctor or nurse straight away, if you notice any of the following side effects:

- Infusion associated, allergic and anaphylactic reactions can happen. These include swelling of
  your face and throat with difficulty breathing, feeling sick (nausea), fever, chills, feeling tired,
  headache, loss of appetite, constipation and mouth ulcers.
- Symptoms of heart problems (heart failure) can include cough, shortness of breath when sleeping flat and swelling (fluid retention) in your legs and arms.
- Tumour lysis syndrome (a condition which may happen when cancer cells die quickly, causing
  changes in the blood levels of minerals and metabolites shown in a blood test). Symptoms may
  include kidney problems (weakness, shortness of breath, fatigue and confusion), heart
  problems, fluttering of the heart or a faster or slower heartbeat), seizures, vomiting or diarrhoea
  and tingling in the mouth, hands or feet.
- The most common side effects are diarrhoea, hair loss, and a decrease in the number of your white blood cells with or without fever (shown in a blood test).

Tell your doctor or nurse immediately if you notice any of the side effects listed above.

#### Other side effects include:

### Frequent:

- Feeling dizzy
- shortness of breath
- not being able to sleep

- fever
- producing more tears
- decrease in the number of red blood
   cells shown in a blood test



- sore throat
- flu-like symptoms and a fever
- nail problems
- feeling sick or being sick
- rash, dry, itchy or acne like skin
- muscle weakness
- swollen ankles or other areas of your body due to your body holding onto too much water
- stomach ache
- Swelling in your legs

- red, sore or runny nose
- weak, numb, tingling or pricking sensations mainly affecting the feet and legs
- · loss or altered taste
- · having less of an appetite
- joint or muscle pain
- inflammation of the lining of your mouth (stomatitis) and gut
- nose bleeds
- hot flushes
- pain in the lower parts of your body
- fluid retention in your body, causing swelling

## Less frequent:

- Fluid on the lungs causing difficulty in breathing;
- inflammation of the nail bed where the nail and skin meet;
- condition in which the left ventricle of the heart is functionally impaired with or without symptoms.

If you experience any of the above symptoms after treatment with Perjeta has been stopped, you should consult your doctor immediately and inform him/her that you have previously been treated with Perjeta.

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Roche

Reporting of side effects

If you get side effects, talk to your doctor or nurse. This includes any possible side effects not listed

in this leaflet. You can also report side effects to SAHPRA via the "6.04 Adverse Drug Reaction

Reporting Form", found online under SAHPRA's publications:

https://www.sahpra.org.za/Publications/Index/8. By reporting side effects, you can help provide more

information on the safety of Perjeta.

5. How to store Perjeta

Store all medicines out of reach of children.

Do not freeze. Do not shake.

Keep vial in the outer carton in order to protect from light until required for use.

Perjeta will be stored by the healthcare professionals at the hospital or clinic, in a refrigerator

between 2 °C - 8 °C.

A sterile needle and syringe should be used to prepare the diluted infusion solution.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to

throw away medicines you no longer use. These measures will help to protect the environment.

6. Contents of the pack and other information

What Perjeta contains

The active substance is pertuzumab. Each vial contains 420 mg pertuzumab. Each vial of Perjeta

contains 420 mg pertuzumab in 14 mL preservative free concentrate, (equivalent to 30 mg/mL),

concentrated solution for infusion.

The other ingredients are: Glacial acetic acid I-histidine, polysorbate 20, sucrose and water for

injections.

Contains sugar (sucrose).

Roche

## What Perjeta looks like and contents of the pack

Perjeta is a sterile almost clear to slightly opalescent, colourless to pale yellow liquid which contains no preservatives.

Perjeta is presented as a colourless glass vial, sealed with a grey butyl rubber stopper and crimped with a silver aluminium cap fitted with a pink flip-off plastic disc. Pack of 1 vial in a carton.

## **Holder of Certificate of Registration**

Roche Products (Pty) Ltd

90 Bekker Road, Hertford Office Park

Building E, Vorna Valley

Midrand, Johannesburg, 1686

South Africa

Roche Ethical Assistance Line toll-free: 0800 21 21 25

This leaflet was last revised on: 27 August 2022

Registration date: 18 October 2022

## Registration number

48/30.1/0370

Namibia: NS2 19/26/0032

Botswana: NS2 BOT2103721

Zimbabwe: NS2 2019/9.7/5926